Pleasant
Valley County
Water District

STATEMENT OF QUALIFICATIONS FOR
Groundwater Sustainability Improvement Program

Engineering Support Services
(Contract No. 2022-01)
Submittal Due Date: March 2, 2022 at 4pm

Pleasant Valley County Water District
District General Manager
154 South Las Posas Rd. ‘

Camarillo, CA 93010

MKN | 121 NORTH FIR ST., STE G | VENTURA, CA 93001 | T 805.947.4971







TABLE OF CONTENTS

PAGE
SUBMITTAL LETTER ..........ccccoec........ .
1. FIRM OVERVIEW...............ccovevne .3
2. FIRM EXPERIENCE................................. L4
3. KEY PERSONNEL ............ccccoovveveinn .12
4. PROJECT MANAGEMENT..................... 18

5. APPENDIX A
- Resumes of Key Personnel............... exempr W
[...]
public agency perspective to his projects, having served as District Engineer for a
public agency for many years.

Relevant Projects
Supplemental Water Project, Nipomo Community Services District | Nipomo, CA

Project Engineer during design and project manager during construction phase.
Participated in the design of booster pump station and transmission facilities to
deliver supplemental water from the City of Santa Maria water system to the Nipomo
CSD water system. The design consists of over 5 miles of waterline, chloramination
facilities, PRV stations, a 3,000 linear foot horizontal directional drill river crossing,
several jack-and-bore crossings, a 0.5 million gallon reservoir, and a 2,000 gpm pump
station. Responsibilities included compilation of technical reports summarizing
design considerations, hydraulic modeling, analysis, and recommendations for
design, compilation of relevant technical specifications and assistance with pipeline
and pump station facilities layouts.

Northwest Feeder Treated Water Pump Station, Kern County Water Agency | Bakersfield, CA

Design Engineer. Pump station includes four 14 cfs (800 hp) variable frequency drive
equipped can-mounted pumping units, including one standby unit. Pump station
has a design flowrate of 70 cfs at a total dynamic head of 204 feet. Facilities include a
3,200 cubic foot air chamber for surge control as well as a 12-foot diameter partially-
buried standpipe for surge control upstream of the pumps.

North and East Pump Station Project, Kern County Water Agency | Bakersfield, CA

Design Engineer. Pump stationincludes four 600 hp variable frequency drive equipped
can-mounted pumping units (3 duty —1 standby) at the North Pump Station and one
500 hp wet-well mounted unit for the East Pump Station. The Total dynamic head
of the two respective systems ranges between of 308 and 445 feet. Facilities include
two air chambers (300 and 250 cubic feet respectively), modifications to existing air
chambers, and pump station piping reconfiguration. Staging of construction was
carefully detailed to minimize impacts to the existing systems.

Tehachapi East Afterbay Pump Station, Antelope Valley - East Kern Water Agency | Antelope
Valley, CA

Project Engineer. Work consisted of the preparation plans, specifications, and
estimates for the design of a nominal 4,500 gpm pump station (four vertical turbine
units — 3 future) including metering and discharge piping and appurtenances. The
facility takes water from the Pool 42 of the California Aqueduct.

Kern Citrus Pump Station, East Niles Community Services District | Bakersfield, CA

Project Manager / Lead Designer. The pump station includes a nominal flow of 5,700
gpm at a Total Dynamic Head of approximately 170 feet provided by four identical
100 hp constant speed can-mounted vertical turbine pumping units, including one
standby unit. The pump station replaces a 60-year old facility. The pump station is
a key facility in the District’s infrastructure that distributes flows from the District’s

STATEMENT OF QUALIFICATIONS FOR PVCWD FOR GROUNDWATER SUSTAINABILITY 0
IMPROVEMENT PROGRAM ENGINEERING SUPPORT SERVICES (CONTRACT NO. 2022-01) q



Josh Nord, PE
RELEVANT EXPERIENCE (CONT.)

groundwater wells to the higher elevation areas of the District. Facilities at the station include an air chamber for
surge control, discharge piping and appurtenances, and connection to the Kern Citrus Tank.

East Niles Pump Station Replacement Preliminary Design Report, East Niles Community Services District | Bakersfield, CA

Project Manager / Lead Designer. The project includes full replacement of the pumping units (four total - future)
that deliver water from the East Niles zone to the College-Fairfax and Country Club zones. The preliminary design
accounts for keeping the existing facility in operation while the new facility is constructed and commissioned. This
pump station is a key distribution point for the District and has been in service since before 1959.

Well 21 Arsenic Treatment and Pump Station Phase 1 Project, East Niles Community Services District | Bakersfield, CA

Project Engineer. The work included designing an adsorptive media arsenic treatment system (three vessels in series)
to treat the well water using existing District vessels from a decommissioned water treatment plant, as well as
designing the piping, automated valving, and appurtenances required to support the treatment system.

Well 21 Arsenic Treatment and Pump Station Phase 2 Project, East Niles Community Services District | Bakersfield, CA

Project Engineer. Work included design of a 2,250 gpm booster pump station (including a pump building and chemical
feed appurtenances), a 428,000 gallon bolted steel tank, and ductile iron and steel piping and appurtenances to tie
the treatment system from the Phase 1 Project into the reservoir and booster pump station.

Brentwood Pump Station Relocation Project, East Niles Community Services District | Bakersfield, CA

Project Manager for preparation of plans, specifications, and estimates for the relocation of a key District pump
station that conveys water between two pressure zones. The design included the 3,000 gpm pumping unit, zone
piping modifications, site improvements, and electrical and instrumentation components. Design challenges
included accounting for high-voltage overhead transmission mains.

Freeway Tank Pump Station, G.L. Bruno Associates | Bakersfield, CA

Project Manager / Lead Designer. Project will be constructed in East Niles Community Services District to serve the
G.L. Bruno medical campus which would be the first point of service in ENCSD’s 900 zone. The pump station design
includes three present (1 future) nominal 750 gpm 30 hp constant speed vertical turbine can-mounted pumping
units. The design also included a hydropneumatic tank for pressure regulation, discharge piping and appurtenances,
a block building, and a standby generator.

Cross Valley Canal Expansion Project, Kern County Water Agency | California

Existing Cross Valley Project conveys water from the California Aqueduct to metropolitan Bakersfield through a 17-
mile long concrete lined canal with six intermediate low-head pump plants. The expansion project work included
designing six parallel pumping plants (500 cfs capacity — 224,000 gpm) as well as a raised liner (1 to 1.5 feet) to
accommodate the increase in system capacity from 922 cfs to 1422 cfs. The work included modeling of the canal
section using HEC-RAS as well as preliminary modeling of surge events in the canal using Root Canal.

23 Corner Tank Pump Station Project, Kern County Water Agency (operated by ENCSD) | Bakersfield, CA

Project Manager / Lead Designer. Predesign efforts included analysis of hydraulic impacts resulting from expanded
flows and analysis of potential for hydraulic transients. The pump station includes the addition of two nominal
1,000 gpm vertical turbine can-mounted constant speed pumping units at a Total Dynamic Head of approximately
92 feet. The project took to build-out the Corner Tank Pump Station design from the mid-1980’s. Facilities included
refurbishment of an air chamber for surge control, controls enclosure replacement, and discharge piping and
appurtenances. Staging of construction was carefully detailed to minimize impacts to the existing systems.

STATEMENT OF QUALIFICATIONS FOR PVCWD FOR GROUNDWATER SUSTAINABILITY 0
IMPROVEMENT PROGRAM ENGINEERING SUPPORT SERVICES (CONTRACT NO. 2022-01) q



PETER

BRENNAN, PE, ccMm
CONSTRUCTABILITY

Loyola Marymount University, CA

MS Civil and Environmental
Engineering

Santa Clara University, CA
BS Civil Engineering

California Professional Engineer -
Civil - C53110

American Society of Civil Engineers

California Water Environment
Association

Construction Management
Association of America

Mr. Brennan brings over 30 years of experience providing construction
management and project management in the water resources industry. He worked
for over 22 years with the Los Angeles County Sanitation Districts where he
administered construction contracts ranging from $1M to $190M. In this position,
he served as a Project Manager/Senior Resident Engineer for various projects such
aswastewater treatment plants, pipelines, pump stations, andlandfill construction.
He also worked for the City of Los Angeles with the Los Angeles World Airports-
Airports Development Group where he was responsible for multiple aspects of
project/construction management for airport infrastructure renovation and
expansion.

Relevant Projects

Owner’s Agent/Owner’s Engineer (OA/OE) Services for the Groundwater Reliability
Improvement Program (GRIP) | Water Replenishment District of Southern California
(WRD), CA

Construction Manager. WRD established the GRIP to find alternative sources of water
to offset the imported water used for replenishment in the Montebello Forebay. As
part of the GRIP, an advanced water treatment facility (AWTF) is being designed and
constructed to treat 10,000 acre feet per year of tertiary recycled water. The GRIP
AWTF is located in a 5.2-acre lot, adjacent to the San Gabriel River in the City of
Pico Rivera. Treatment processes include automatic strainer to protect downstream
membrane treatments systems from large particles; microfiltration (MF) or
ultrafiltration (UF) to reduce turbidity and silt density index (SDI) of reverse osmosis
(RO) feed water; cartridge filtration to project downstream of the RO process; RO
to remove salts, minerals, metal ions, organic compounds, and microorganisms;
advanced oxidation with utraviolet light (UV) treatment using hydrogen peroxide in
concert with UV to reduce N-Nitroso-Dimethylamine (NDMA) concentrations and
provide additional disinfection; decarbonation to release excess carbon dioxide and
stabilize the product water; and pH adjustment/corrosivity stabilization. The 11,700
sf treatment facility is LEED certified with approximately 40,000 sf of additional
surface landscape and bioretention, 4,000 sf of vegetated roof garden, with 79,000
sf of surface parking and pedestrian hardscape.

New Turn-Out Structures at the San Gabriel River Coastal Basin Spreading Ground |
Water Replenishment District of Southern California, CA

Construction Manager. This project constructs two new turn-out structures and
associated discharge structures at the San Gabriel River Coastal Basin Spreading
Grounds, which will provide needed operational flexibility for the spreading of an
additional 11,000 acre-feet per year (AFY) of tertiary recycled water and 10,000 AFY
of advanced treated recycled water. Additional work includes shotcrete lining of an
existing approximately 6,400-linear-foot distribution channel and the installation
of new 66-inch pipelines approximately 500 linear feet along with electrical and
instrumentation and control systems.

Rehabilitation and Expansion of Lenain Water Treatment Plant | Anaheim, CA

This $10M project expanded and rehabilitated the Lenain Water Treatment Plant for
the City of Anaheim. Workincluded demolition, grading, retaining walls, replacement
of reservoir inlet valves, installation of 1000 lineal feet Of new 36-inch CML&C steel
plant effluent piping, steel tank rehab, replacement of plate settlers, replacement of
lamella plates, orifice plates, rapid mixer and flocculation mixer, washwater balance
tank improvements, replacement of valves, actuators and chemical piping at the
chemical feed facilities, electrical and instrumentation improvements and other
appurtenant work.

El Estero Wastewater Treatment Plant Tertiary Filter Replacement | Santa Barbara, CA

Construction Manager. This $8.4M project replaced the treatment plant’s existing

STATEMENT OF QUALIFICATIONS FOR PVCWD FOR GROUNDWATER SUSTAINABILITY 0
IMPROVEMENT PROGRAM ENGINEERING SUPPORT SERVICES (CONTRACT NO. 2022-01) q



Peter Brennan, PE, CCM
RELEVANT EXPERIENCE (CONT.)

filtration system with a microfiltration (MF)/ultrafiltration (UF) facility. Work included demolition of an existing
gravity filter, installation of driven concrete piles, construction of a new MF/UF facility, new filter feed pumps,
replacement of chemical feed pumps, modifications to the chlorine contact basin, modifications to the reclaimed
water storage reservoir, new reclaimed water transfer pumps, yard piping modifications, associated electrical and
instrumentation modifications, and other appurtenant work.

El Estero Wastewater Treatment Plant Secondary Process Improvements | Santa Barbara, CA

Construction Manager. This $22.6M project converts the existing conventional activated sludge process to biological
denitrification. These improvements will result in increased quality secondary effluent feed to the new ultrafiltration
(UF) facility. Project work includes modifying the aeration basin, including new inlet and outlet gates, baffle walls,
aeration diffusers, mixers, and aeration piping as well as structural modifications; replacing return-activated sludge
pumps and piping; replacing two aeration process air blowers; adding new concrete flume structure to distribute
mixed liquor flow to the secondary clarifiers; modifying secondary clarifier, including replacing and modifying
sludge collector mechanisms; adding new mixed liquor pumps and associated piping; adding new chemical facilities
(ammonium sulfate, ferric chloride, and polymer) including tanks, pumps, and injection diffusers; adding secondary
effluent recycle facility including diversion box and gate; and modifying associated 480V power upgrades.

Advanced Water Purification Facility and Product Water Pump Station Project | Monterey Regional Water Pollution Control
Agency, CA

Technical Advisor. This $48M project involves the construction, testing, and startup of a 4-million-gallon-per-day
(MGD) Advanced Water Purification Facility (AWPF) and pump station to treat various wastewater sources from
the Peninsula and Salinas Valley for injection of approximately 3,500 acre feet per year (AFY) of purified recycled
water to the Seaside Groundwater Basin. The new 22,560-square-foot AWPF is being constructed on a 5.7-acre site
within the confines of the Monterey Regional Treatment Plant (RTP) and adjacent to the operating Monterey Regional
Waste Management District (MRWMD). Both facilities must be kept in full operation during construction. Access and
security of vehicular traffic, construction work, and staff must be coordinated with the existing plant operations team.
In addition to access and security issues, ongoing coordination with plant operations personnel prevents potential
impact to the ongoing operation of the existing wastewater treatment plant. Provided construction management,
construction inspection, testing, startup, and commissioning services.

Aerated Sludge Holding Tank Replacement | Carpinteria Sanitary District, CA

Construction Manager. This $6M project demolished two aging aerated sludge holding tanks and constructed two new
concrete digesters that meet current seismic standards, use state-of-the-art aeration equipment and computerized
process control systems, enhance treatment of solids, and dramatically improve energy efficiency through the use
of ultra-efficient pumps and blowers. The solid foundation comprised of 170 stone columns beneath the new tanks
prevent future seismic liquefaction. To avoid major noise impacts associated with pile driving, a unique process
involving a vibrating head and hollow shaft extended these densified rock columns 55 feet deep into the ground. This
work required a massive 250-ton crane. These substantial structures—each approximately 50 feet by 50 feet and 20
feet deep—were outfitted with piping, equipment, and instrumentation necessary to provide maximum operational
flexibility and optimized biological treatment. Additional project elements included the installation of a temporary
sludge handling system and new aeration blowers; relocation of existing chemical facilities; and modifications to
yard piping, electrical and instrumentation, and other appurtenant work.
[...]
gallon tank located at the WTP, and 2) A four million gallon tank located on the southern side of the City. MKN
reviewed prior efforts and recommended revisions to the planned approach that would improve efficacy, reduce
operating cost, and have lower construction cost.

Water Master Plan | Guadalupe, CA

Project Manager. Project consists of a condition assessment and capacity evaluation of the City of Guadalupe
water distribution system. Specific responsibilities included evaluation of existing water production, storage,
and distribution facilities; creation of a GIS-based hydraulic water model, preparation of GIS-based system atlas,
review of water quality requirements and goals; development of potential future requirements and evaluation of
equipment alternatives; identification of deficiencies under existing and future conditions; development of Capital
Improvements Program (CIP); and cost opinions for existing and future improvements.

Hydraulic Model Update and Calibration, Cambria CSD | Cambria, CA

Project Engineer. Project to develop and calibrate a District-wide hydraulic model to assist the District in identifying
deficiencies in the water distribution system. Deficiencies in delivery and fire protection were identified through the
modeling, allowing the District to develop and prioritize capital improvement projects (CIPs).

Distribution System Hydraulic Modeling, Atascadero Mutual Water Company | Atascadero, CA

Project Engineer. Performed distribution system hydraulic modeling and corrosion reduction study:.

STATEMENT OF QUALIFICATIONS FOR PVCWD FOR GROUNDWATER SUSTAINABILITY 0
IMPROVEMENT PROGRAM ENGINEERING SUPPORT SERVICES (CONTRACT NO. 2022-01) q



TANNER

BENNETT, pe
RESERVOIRS

California Polytechnic State
University, San Luis Obispo

BS Civil Engineering

California Professional
Engineer - Civil - No. C81334

HAZWOPER Certification

A/E/C Project Management
Training (PSMJ)

American Society of Civil
Engineers

California Water Environment
Association

American Water Works Association
WateReuse

Orange County Water Association

Mr. Bennett brings over ten years of experience in water and wastewater
engineering design and construction. He has been the project engineer in the
design of water and wastewater infrastructure, treatment and conveyance
facilities, conditions assessments, alternatives analyses, equipment selection, and
has provided engineers opinions of probable construction costs. He has led
complex projects through construction and has worked on several alternative
delivery projects. Mr. Bennett has also developed and been involved in preliminary
engineering for over 40 concrete tank projects across California and Hawaii.
Tanner is client-focused, results-driven, and seeks to build lasting relationships in
which he can be viewed as a trusted advisor.

Relevant Projects

Earl Schmidt Filtration Plant (ESFP) Two 5MG Tanks Improvements, Santa Clarita Valley
Water Agency | Castaic, CA

Tanner served as the PM for the planning and preliminary design services for two,
1970’s era 5SMG welded steel tanks at the Agency’s Earl Schmidt Filtration Plant. He
coordinated meetings and field inspection activities including both specialty coatings
and structural subconsultants to perform destructive and non-destructive tests,
reviewed previous record drawings and dive inspection reports, and coordinated
and developed a technical memorandum including rehabilitation alternatives,
recommendations, opinions of probable construction costs, and 30% design drawings.
He is currently serving as the PM for the Final Design of the Tank #1 Rehabilitation.
Improvements consist of roof and rafter structural retrofits and upgrades, interior
and exterior recoating, safety enhancements, and seismic upgrades.

7.5MG Derrick Reservoir Rehabilitation, City of Coalinga | Coalinga, CA

Tanner is served as the Tank Technical Lead for the preliminary engineering for
rehabilitation of a 7.5MG welded steel reservoir. He is now serving as the technical
lead for the Rehabilitation Final Design. He performed a field inspection, coordinated
with coatings and structural subconsultants, reviewed previous reports and record
drawings, and developed a Preliminary Engineering Report including rehabilitation
alternatives, a recommendation for roof replacement, structural and freeboard
analysis, opinions of probable construction costs, and a full replacement estimate.

Reservoirs 2B & 3B Replacement Project, South Coast WD | Laguna Beach, CA

As the Tank Technical Lead for this project, Tanner has led the effort for the reservoir
siting evaluation technical memorandum and has helped to refine the overall
Project Concept Plan. He performed a field inspection along with the geotechnical
and environmental subconsultants, devised several alternatives, defined project
constraints, and developed figures for various alternatives. Additionally, Tanner
assisted with contractor outreach for preparing cost estimates and obtaining feedback
on constructability limitations and concerns at both of the District’s difficult sites.

Reservoirs 2B Final Design, South Coast WD | Laguna Beach, CA

Tanner is serving as the technical lead for the final design of the Reservoir 2B
Replacement. This project consists of two new 100,000 gallon AWWA D100 welded
steel tanks, site civil improvements and yard piping, new retaining walls, hydrology
and drainage study, environmental, geotechnical, electrical, and structural design.

1.1MG Concrete Tank, East Niles Community Services District | Bakersfield, CA

Assisted with geotechnical reviews, site layout, and construction document
preparation for a 1.IMG Prestressed Concrete Tank for East Niles CSD. Assisted with
performance plans and specifications as well as procurement requirements for this
contractor-provided structural design.

STATEMENT OF QUALIFICATIONS FOR PVCWD FOR GROUNDWATER SUSTAINABILITY 0
IMPROVEMENT PROGRAM ENGINEERING SUPPORT SERVICES (CONTRACT NO. 2022-01) q



Tanner Bennett, PE
RELEVANT EXPERIENCE (CONT.)

Stuart Street Tanks, Cambria Community Services District | Cambria, CA

Performed an alternatives analysis between tank material types to replace two aging bolted steel tanks in Cambria,
CA. Evaluated AWWA D100 Welded Steel, AWWA D103 Bolted Steel, ACI 350 rectangular concrete, and a modified
ACI-350 circular concrete. Analyzed requirements for planning and design and construction phasing.

Morning Drive Tank Recoating Project, East Niles Community Services District | Bakersfield, CA

In a technical advisory role, provided review for a Technical Memorandum documenting findings from field tests
and inspections on the existing 3.8 MG Morning Drive Tank. Reviewed and assisted with the documentation and
recommendations to fully remove and replace the exterior tank coatings as well as spot repairs of ancillary facilities
such as pump stations mechanical piping, pressure reducing stations, and hydropneumatic tank.

East Dunne Avenue Reservoir | Morgan Hill, CA

Civil engineering discipline lead for the design of a 1.0MG welded steel tank on a new, sloping hillside site with a
large retaining wall. Performed site visits and review of roadways, stormwater, yard piping, and conveyance facilities.

Lake Millerton Preserve Water Tank | Madera County, CA
Assisted with review of tank inlet/outlet configuration and tank mixing system.
New Third Digester & Existing Digesters Rehabilitation Project, Las Virgenes Municipal Water District | Calabasas, CA

This project included construction of a third concrete digester, new digester building, and a new hot water heating
system forboth the new and existing digesters at the site of the Rancho Las Virgenes composting facility. Responsibilities
included reviewing contractor submittals and coordinating with other design leads to review submittals. Processed
Requests for Information and issued clarifications. Identified and coordinated the design of major pipe supports.
Participated in bi-weekly construction progress meetings and regular site visits to check on construction progress.
Point of contact for the design team and assisted the onsite construction manager. Revised specifications, issued
new specifications, and issued clarification drawings.

Chemical Storage Tank and Feed System, Pajaro/Sunny Mesa CSD | Watsonville, CA

Assisted in the sizing and design of a caustic soda tank and chemical feed pump for the wastewater district. Performed
equipment research and selection and associated engineering calculations.

Tesoro Viejo Wastewater Treatment Plant Design | Madera County, CA

As the Project Engineer, Tanner coordinated the design of a membrane bioreactor wastewater treatment plant for a
new community development north of Fresno and in Madera County as part of an alternative delivery/design-build
project with W.M. Lyles Construction. The wastewater treatment plant had an initial design capacity of 0.25 MGD, but
was designed with a phased expansion up to a design capacity of 3.0MGD at buildout. Tanner designed the influent
pump station, coarse screening, yard piping, the initial packaged membrane bioreactors, the sodium hypochlorite
chemical feed area, and the sludge dewatering area. He also coordinated between disciplines and all other process
mechanical designers. Tanner was involved with specification preparation, client interactions, development of the
guaranteed maximum price, and project management duties such as coordinating with the WWTP project team and
providing them with labor hour goals and deliverable schedule milestones. He also worked with the Project Manager
to review budget and schedule and develop plans for executing the work.

Pre-stressed Concrete Tank Projects | Various locations, California and Hawaii

As a Regional Manager for the leading designer/builder of AWWA D110 Type I Prestressed Concrete Tanks, Tanner was
involved in the development and preliminary engineering of 40+ water and wastewater tank structures, constituting
over 136+ million gallons of storage. Tanner was involved in site layout and constructability reviews, geotechnical
reviews, coordinating with internal and external structural designers and engineers, and estimating project costs. He
also worked with various Owners and consultants in California and Hawaii to see the projects through the full cycle
of planning through bidding and construction.

STATEMENT OF QUALIFICATIONS FOR PVCWD FOR GROUNDWATER SUSTAINABILITY 0
IMPROVEMENT PROGRAM ENGINEERING SUPPORT SERVICES (CONTRACT NO. 2022-01) q



GARY

BOHNISCH
INSPECTOR

University of La Verne
Business Coursework

Gary Bohnisch has over 25 years of experience providing construction inspection
services for wastewater projects. For the past 15 years, Gary has specialized in
inspecting new construction, rehabilitation, and site improvements for wastewater
infrastructure projects. Prior to MKN, Gary worked for Safework Inc. whose clients
included the Sanitation Districts of Los Angeles County (LACSD). His experience
gave him the opportunity to provide construction inspection for the Joint Water
Pollution Control Plant, one of the largest wastewater treatment plants in the world,
as well as other wastewater treatment plants under LACSD’s jurisdiction.

Relevant Projects

Rehabilitation and Expansion of Lenain Water Treatment Plant-Anaheim | California

Gary was the lead inspector on this $10M project to expand and rehabilitate the
Lenain Water Treatment Plant for the City of Anaheim. Work included demolition,
grading, retaining walls, replacement of reservoir inlet valves, installation of 1000
lineal feet Of new 36-inch CML&C steel plant effluent piping, steel tank rehab,
replacement of plate settlers, replacement of lamella plates, orifice plates, rapid
mixer and flocculation mixer, washwater balance tank improvements, replacement
of valves, actuators and chemical piping at the chemical feed facilities, electrical and
instrumentation improvements and other appurtenant work.

San Gabriel River Diversion | Whittier, CA
This $1.2M project included the demolition and reinstallation of two 180’ inflatable
rubber dams and compressor equipment.

Rio Hondo River Diversion | Pico Rivera, CA

This $600K project required cutting into existing 10’x12’ box culvert upstream of the
river for construction of new reinforced concrete structure with inflatable rubber
dam and 36” slide gate, level controls and instruments.

Dewatering Facility Modifications for the Joint Water Pollution Control Plan | Carson, CA
This $11IM modifications project included construction of reinforced concrete
structures and CMU block building; installation of District-furnished screening
equipment, mechanical piping, instruments, and pumping equipment; demolition
and reinstallation of intake/exhaust fans and ventilation duct at the existing
centrifuge building.

Lancaster Water Reclamation Plant Expansion, Stage 5 | Lancaster, CA

This $150M plan expansion involved construction of new reinforced concrete
structures, tanks, pump stations, pipe galleries, digesters, and chemical stations;
installation of a tertiary filtration system, sludge collection equipment, flare station,
steam boiler room, process air compressors, dissolved air floatation equipment,
fine bubble air diffusion equipment; installation of mechanical piping, valves,
pumping equipment, instruments, and controls; and verification and acceptance of
all mechanical installations, pressure testing and initial startup procedures.

Secondary Treatment Facility, Whittier Narrows Water Reclamation Plant | Whittier, CA
This $9M project constructed a new RAS pump station and pipe gallery; installed
process air compresses and fine air diffusion; and involved mechanical piping,
pumping equipment, power, and controls.

UV Disinfection Project-Whittier Narrows Water Reclamation Plant | Whittier, CA

This $9M project involved modification of the existing concrete tanks; installation of
District-furnished “Trojan” UV disinfection equipment; and included mechanical and
power/control installations.

STATEMENT OF QUALIFICATIONS FOR PVCWD FOR GROUNDWATER SUSTAINABILITY 0
IMPROVEMENT PROGRAM ENGINEERING SUPPORT SERVICES (CONTRACT NO. 2022-01) q



Gary Bohnisch
RELEVANT EXPERIENCE (CONT.)

Marina Pump Stations 1 and 2 | Long Beach, CA

This $500K project included installation 0f 1,300 If. of double barrel 12-inch ductile iron cement lined force main with
cathodic protection; and construction of a new reinforced concrete valve box and junction structure with arrow-lock
protective lining.

Westlake Farm’s Composting Facility Site Improvements | Kettleman City, CA

This $6.2M site improvements project was completed in two phases. Construction elements included: Line treated
soil stabilization, grading and construction of roads onto site; installation of wick drains; and construction of 20”
high pre-consolidation pile covering 17 acres. Additional elements included excavation/grading of borrow pits and
double-lined storm water ponds.

Carbon Scrubber and Bio-trickling Odor Control Project, Joint Water Pollution Control Plant | Carson, CA

This $37M project involved construction of three independent systems to control odor from existing primary
sedimentation tanks. Construction elements included construction of reinforced concrete structures; installation
and support in place 72” to 6” FRP piping; installation of blower equipment, pumping equipment, instruments, and
controls.

CNG Fill Facility, Joint Water Pollution Control Plant | Carson, CA
This $IM site improvements project installed District-furnished “Clean Energy” compressor equipment, fuel
dispensers, and canopy; and installed mechanical, piping, valves, and instruments.

Existing Channel 2 Repairs, Joint Water Pollution Control Plant | Carson, CA
This $800K project repaired the existing walls (joint prep and sika concrete repairs) and installed an arrow-lock
protective concrete lining. This project also demolished and reinstalled six, 60” stainless slide gates.

Entrance Security Improvements, Joint Water Pollution Control Plant | Carson, CA
This $700K project enhanced security to the plant’s entrances. Responsibilities included inspecting the automatic
controlled swinging gates, guard stations, card readers and cameras.

Existing Sludge Tanks 1 and 2 Rehabilitation, Joint Water Pollution Control Plant | Carson, CA
This $800K rehabilitation project involved demolition of the existing lining, joint preparation, concrete repairs, and
reinstallation of arrow-lock protective concrete lining.

Secondary Influent Pump Station Phases 1 and 2, Joint Water Pollution Control Plant | Carson, CA

This two-phase, $5.6M project involved the following improvements: Phase 1 demolished and reinstalled District-
furnished equipment, five, 16 cylinder Waukesha natural gas-fired engines, Flow-serve 81 PMR vertical pumps, and
engine cooling radiators and continuous emission monitoring equipment. Phase 2 installed 18,000 gallon LPG storage
tanks with fire protection systems as well as mechanical piping, valves, instruments and ABB local/remote controls.

Stage 3 Secondary Treatment Reactors and Clarifiers, Joint Water Pollution Control Plant | Carson, CA

This $91IM project involved the construction of new reinforced concrete tanks, pipe galleries, and pump stations;
installations of above and underground mechanical piping, valves, pumping equipment, instruments, and controls;
and verification of all mechanical testing and startup.

Puente Avenue Drain | La Puente, CA
This $1.2M drainage improvement project involved laying to grade 48”x12” RCP piping and installing catch basins and
curbs/gutters.

Big Dalton Dam Rehabilitation | La Puente, CA
This $9M project involved the seismic retrofit of the existing gravity arch dam. Responsibilities included form and
place of 70,000 CY of mass concrete, and demolished and raised parapet walls.

Quality Assurance Inspector | Alameda Corridor Transportation Authority, CA

Gary served as the Quality Assurance Inspector for the $6M Los Angeles River Bridge project. His responsibilities
included oversight of the installation of CIDH piles, columns, abutments, and pier caps; and off-site inspection of
pre-stressed/pre-cast concrete girders.

STATEMENT OF QUALIFICATIONS FOR PVCWD FOR GROUNDWATER SUSTAINABILITY 0
IMPROVEMENT PROGRAM ENGINEERING SUPPORT SERVICES (CONTRACT NO. 2022-01) q



LARRY

LEWIS
INSPECTOR

Hinds Junior College, Utica, MS
AAS in Drafting & Design
University of Phoenix, Southern
California Campus,

Bachelor of Science in
Business Administration
University of Phoenix,

Master of Arts in

Organizational Management

International Code Council
Structural Masonry Special
Inspector #348460

Reinforced Concrete Special
Inspector #348460

ACI Concrete Field Testing
Technician Grade 1 #01014034

Larry Lewis is a water and wastewater industry veteran with 25 years of experience
working on a variety of pumps, treatment plants, wells, pipelines and rehab proj-
ects. Mr. Lewis has excelled at his role as a Senior Construction Inspector through
his dedication to quality assurance and in-depth knowledge of water and wastewa-
ter systems.

Relevant Projects

Mission Village Pump Station and Force Main- Five Point | Valencia, CA

Larry was the lead inspector for the construction of this sewage pump station
and force main at the Newhall Ranch project for Five Point. Work consisted of
construction of a new sewage lift station including, excavation, structural concrete,
mechanical piping and valves, masonry building, electrical and instrumentation
and other appurtenant work.

Lancaster Water Reclamation Plant Stage Five Expansion $142M 2008-2012 | California
Larry was the Senior Inspector for this $142M wastewater plant expansion project.
Highlights included placement of over 50,000 cubic yards of reinforced concrete.
This was a four year construction project that hydraulically expanded an existing
plant and converted the plant from secondary treatment using aerated ponds to
activated sludge. Project elements included influent pumps, primary sedimentation